ENVIRONMENT CLEARANCE

APPLICATION
|[FORM I, FORM IA & CONCEPTUL
PLAN]

For

REDEVELOPMENT OF STAFF COLONY
AT

MODEL TOWN, DELHI

DEVELOPED BY

M/S NEW DELHI MUNICIPALCORPORATION



Redevelopment of Staff Colony at Model Town,

North-West Delhi

M/s New Delhi Municipal Corporation

Contents
Introduction 4
General 4
Brief about Project Proponent 4
Brief about Project 5
Site Surroundings and Connectivity 5
Location 5
Salient features of the site 7
Land Environment 8
Topography 8
Area Details 8
Population Density 11
During Construction Phase 11
During Operational Phase 11
Water calculation 12
Construction Phase 12
Operational Phase 12
Parking Details 21
Rainwater Harvesting and Storm Water Drain 22
[...]
TOTAL FAR PROPOSED  30,259.29
[

Conceptual Plan Page | 10



Redevelopment of Staff Colony at Model Town,

North-West Delhi

M/s New Delhi Municipal Corporation

Table 6-FAR and built up area details for commercial blocks

BUILT UP AREA FAR
CECDENE, POtk IN SQ. MT. IN SQ. MT.

C-01 G. FLOOR 3,238 2,738
1st. FLOOR 3,238 2,738

2nd. FLOOR 3,427 2,927

3rd. FLOOR 3,512 1,380

4th. FLOOR 3,512 1,380

5th. FLOOR 3,512 1,380

6th. FLOOR 3,512 1,380

7th. FLOOR 2,988 923

8th. FLOOR 1,388 1,038

9th. FLOOR 2,988 2553

10th. FLOOR 1,605 1,435

11th. FLOOR 1,605 1,435

12th. FLOOR 1,605 1,435

13th. FLOOR 1,605 1,435

14th. FLOOR 1,605 1,435

15th. FLOOR 1,605 1,435

16th. FLOOR 1,605 1,435
TOTAL 40,945 28,482

Population Density

During Construction Phase

The total manpower requirement during construction phase of the site will be an
approximate 600 person which includes workmen, labourers, supervisors, engineers,

architect and Manager.

During Operational Phase

The total population of the project will be 14,299 persons that include residents, staff as
well as Visitor population .The detailed population breakup including Staff members as
well as visitors is given in table below

Table 7 Population break up

S.No. Unit Name Type of Occupancy Area Occupant Load, Total
(m’)/ DU Floor Area in Population
m’/ Person
A. Residential Towers  Group-A
Type-11 Residential 184 4.5/DU 828
Type-11T 640 2,880
Type-1V 904 4,068
Type-1V § 84 378
Type-V 209 941
Sub-Total (A) 9,095
B. Commercial Group-F
° °
Conceptual Plan Page | 11



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

Ground Floor Mercantile 2,738 3 m?/person 913
Street Floor
I°- 16" Floor Mercantile 25,744 6 m’/person 4,291
Upper sales Floor
Sub-Total (B) 5,204
Total (A-B) 14,299

Water calculation
Construction Phase

The water requirement during the construction phase comprises of (i) fresh water for
labourers, (i1) construction water.

Table 8-water demand during construction phase

Description Area in m? Total Rate of water =~ Total water
(Total) Occupancy demand requirement

Labours - 600 45 lpcd 27 KLD

Water curing 3,51,068.77 - 17.81 kl/m? 6,252 ML

Operational Phase

Total water requirement for proposed project is 1,180 KLD. The fresh water will be
obtained from water supply department of DJB. Detail of water requirements for various
uses is given in below table. Efficient dual flushing fixtures will be provided for
conservation of fresh water. There will be a dual plumbing system for use of water for
different applications thus saving on the high quality water. Installation of dual plumbing
for using recycled water will save the potable water from authorized water agency. There
will be two pipe lines, one supplying freshwater for drinking, cooking etc. And other for
supply of recycled water for flushing, landscape irrigation, etc. this will result in saving of
fresh water demand and life of existing sewerage will be improved. Other water
conservation measure shall also be adopted to conserve water.

Table 9-water conservation measure
Measures Type

Water Conservation Fixtures Dual plumbing cisterns, Dual flushing system, low
flow taps, low flow urinals, sensor-based taps in
commercial areas and facility areas, low faucet taps,
low flow showers, tap aerators, auto control valves and
pressure reducing devices

Conceptual Plan Page | 12



Redevelopment of Staff Colony at Model Town,

North-West Delhi

M/s New Delhi Municipal Corporation

Monetary Measures
Leakage Prevention
Wastage Prevention
Storm water harvesting

Metering (flow water) and pricing of water

Timely detection of leakages in pipeline & tanks
Alarms for filling of tank
Storm water collection and recharging system.
Recharge pits to be provided for recharging collected
rain water to ground.

Storage structures in form of underground tanks will be constructed within the project site

for storage of water. Storage shall be provided for one day requirement. Detailed water

consumption at the site is given in table below.

Table 10-Total water demand during operational phase

S.No. Description Unit Water Total Water
Population/area Consumption Requirement
(Ipcd) (KLD)
A. Main Uses
Residential population 86 782
Visitors (residential) 15 27
Staff (commercial) 45 23
Visitors (commercial) 15 70
Domestic water 902
demand
B. Other Uses
Landscape area 31/m? 85.64
HVAC cooling 150
DG cooling 7,710 kVA 0.91/kva/hr 42
Total water requirement (A+B) 1,180 KLD
Table 11- Wastewater Calculation with respect to STP
S.No. Description Quantity
(KLD)
a) For Residential Uses

Conceptual Plan

Page | 13



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

01 Fresh water Requirement (70% of domestic water (residential)) 566
02 Flushing water requirement (30% of domestic Water (residential)) 243
03 Wastewater Generation @ (80% Fresh water + 100% of Flushing) 696
b) For Commercial Uses
Fresh water Requirement (30% of domestic water (commercial)) 28
Flushing water requirement (70% of domestic Water (commercial)) 65
Wastewater Generation @ (80% Fresh water + 100% of Flushing) 87

@) Blow down water from HVAC cooling (@ 30%) 45
Total wastewater generation (a +b+c) 828
04 STP Capacity 995 KLD

Table 12- Summary of Water available for Reuse and Recycle

S.No. Description Quantity (KLD)

A) Recycled Water Available @80% of Waste Generated 662 KLD

B) Recycled Water Required 586 KLD

01 For Flushing Purposes 308 KLD

02 For Landscape 86 KLD

03 Cooling Towers (HVAC +DG Sets) 192 KLD
Surplus recycled water remain 76 KLD

Conceptual Plan Page | 14



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

TOTAL WATER DEMAND
1180 KLD
A
Fresh water Recycled water
requirement 586 KLD R <4
594 KLD
T DA
80% - P
@80% Flushing water Horticulture Cooling Tower +
308 KLD 86 KLD DG cooling
T 192 KLD
Wastewater generation T
828 KLD
STP Capacity-995 KLD w80% »
v
— Fresh water supply Nearby Construction
——  Wastewater line activities
— Recvded line 76 KLD

Figure 2-Water Demand during non-rainy season

Figure 3-Water balance diagram during rainy season



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

——  Fresh water supply
TOTAL WATER DEMAND Wastewater line
1094 KL.D —— Recvcled line
A
Fresh water Recycled water
requirement 500 KLD 4—«
594 KLD
T A
80% - -
@30% Flushing water Cooling Tower +
308 KLD DG cooling
I 192 KLD
Wastewater generation @30% T
828 KLD

STP Capacity-995 KLD »

v

Nearby Construction
activities/Drain
162 KLD

Wastewater generation and treatment

During Construction Phase

The quantity of sewage generation during the construction phase will be approx. 21.6
KLD. Thus, the sewage will be treated by providing small septic tanks, soak trenches and
Sulabh Shauchalaya type mobile toilets.

During Operational Phase

Quantity of sewage generated during operational phase from residential facilities shall be
approx. 828 KLD, The domestic sewage will be treated through sewage treatment plant
of capacity 995 KLD, the treated domestic wastewater shall be recycle and re use within
premises. The treated sewage will be re used for flushing (308 KLD) greenbelt
development (86 KLLD), HVAC and DG cooling (192 KLD), surplus treated water shall
be used in nearby construction activities.

Sewage Treatment Technology
The design of sewage network shall be done in accordance with the CPHEEO guideline,

NBC guidelines and reverent Indian Standards. Sewage generation is assumed to be 100%
of flushing water and 80% of domestic water.

Conceptual Plan Page | 16



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

The following parameters/ site conditions shall be kept in mind when designing the
sewage, Sludge and storm water drainage system.
e Natural slope of the area.

e Layout of different facility in the complex;
e Possibility of using complete or part of the existing sewage network;
e Sub-soil water table;
e Provision of Sewage lifting station; (if required)
e Provision of venting arrangement for manholes;
e Construction of manholes & laying of pipes considering ground condition;
e Termination of vent cowl at terrace level,
e Provision of adequate slope for horizontal header in the under slung pipes
especially for public toilets
e Sewage flow starts with fractional capacity and builds up to full capacity in due
course. An operational plan to meet this demand from a low flow to full flow will
be part of the design.
An external sewage network shall collect the sewage from all units, and flow by gravity
to the proposed sewage treatment plant.
Following are the benefits of providing the Sewage Treatment Plant in the present
circumstances:
e Reduced net daily water requirements, source for Horticultural purposes by
utilization of the recoverable waste water.
e Reduced dependence on the public utilities for water supply and sewerage systems.
e Sludge generated from the Sewage Treatment Plant shall be rich in organic content

and an excellent fertilizer for horticultural purposes.

Wastewater details are given in below
Table 13-Wastewater Details

Particulars Quantity
Daily load 828 KLD
Duration of flow to STP 24 Hours
Temperature 32°C
Inlet Outlet (Treated Wastewater )
pH 6.0-8.5 6.0-8.5
S.S. (mg/1) 200-450 Less than 20 mg/1
BOD5 27° C (mg/1) 250-400 Less than 10 mg/1

Conceptual Plan Page | 17



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

COD (mg/1) 600-800 Less than 30 mg/1

Oil & grease ABS (mg/1) Up to 20 mg/1 Less than 05 mg/1

E. coli >10°MPN < 10°MPN
Technology

The technology is based on attached growth aerobic treatment followed by clarification by
a tube settler. Lime will be dosed in for suppression of foaming tendencies. The clarified
water will be filtered in a pressure sand filter after dosing of coagulant (alum) for removal
of unsettled suspended impurities. This water will be passed through an activated carbon
filter for removal of organics. The filtered water from ACEF is then chlorinated & stored in
the flushing tank. The attached growth fluidized aerobic bed reactor (FAB) process
combines the biological processes of attached & suspended growth. It combines

submerged fixed film with extended aeration for treatment of the waste water.

The waste water after screening is collected in an equalization tank. The equalization tank
is required for preventing surges in flow & facilitating equalization of characteristics over
the entire quantity of effluent in a given time. A provision for pre-aeration is made in the

equalization tank in order to ensure mixing & to prevent the sewage from going septic.

The equalized sewage is then pumped into the FAB reactor for biological processing. The
water enters the bottom of the reactor & flows up through the fixed film media which
grossly enhances the hydraulic retention time & provides a large surface area for growth
of biological micro — organisms. The FAB reactor is aerated by fine pore sub — surface
diffusers which provide the oxygen for organic removal. The synthetic media floats on the

water & the air agitation ensures good water to micro-organism contact.

The FAB treatment is an attached growth type biological treatment process where in, the
majority of biological activity takes place on the surface of the PVC media. Continuous
aeration ensures aerobic activity on the surface of the media. Micro — organisms attach
themselves on the media & grow into dense films of a viscous jelly like nature. Waste
water passes over this film with dissolved organics passing into the bio-film due to
concentration gradients within the film. Suspended particles & colloid may get retained
on this sticky surface where they are decomposed into soluble products. Oxygen from the

aeration process in the waste water provides oxygen for the aerobic reactions at the bio-

Conceptual Plan Page | 18



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

film surface. Waste products from the metabolic processes diffuse outward & get carried

away by the waste water or air currents through the voids of the media.

The aerated effluent passes into a tube deck settler for clarification. The theory of gravity
tube settler system is that the carrier fluid maintains laminar flow in the settling media at
specified maximum viscosity. These two parameters of a carrier fluid, flowing through a
hydraulic configuration, will determine the velocity gradients of the flow, the height of

boundary layer at the inclined surface and the residence time within the media.

The carrier fluid must be viscous Newtonian, exhibiting a Reynolds number of less than
1000 and preferably, a number under 400. The laminar flow, through the inclined tubes,
will produce velocity gradients sufficiently large to form an adequate boundary layer,
where the velocity of fluid approaches zero. Boundary layers are necessary in functioning
tube settlers, to allow suspended solids to separate from the viscous carrier fluid. Under
gravitational forces, they will settle to the hydraulic surface of the tube and subsequently

from the clarifier media.

Since the tubes are inclined at 60 degrees, solids settled on the tubes are continually
discharged down. This downward rolling action increases particle contact and hence
further agglomeration, which increases the sludge settle ability. Studies show that these
agglomerated sludge particles can have a settling rate in excess of ten times the settling rate
of the individual floc particles in the influent. These heavy agglomerated masses quickly

slide down the 60 degree inclined tube and settle at the bottom of the tank.

Excess sludge from the bottom of the Tube settler shall be transferred into an adjoining
aerobic digester cum thickener tank. In this tank sludge shall be aerated. The air shall be
shut off periodically and supernatant water will be led back into the Equalization Tank.
This way the sludge shall be thickened and its volume shall be reduced. The thickened
sludge will be further solidified using a centrifuge or a filter press and the solid cakes will

be used as manure in horticulture.

The treated and disinfected water from the Chlorine Contact Tank will be passed through
a Multigrade Filter, an Activated Carbon Filter and a Softener and then stored in a Treated
Sewage Water Tank. Water from this tank will be used for the Cooling of DG system and

for horticulture and other recreational activity within the site.
°

Conceptual Plan Page | 19



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

Preventive measures to Avoid Leaching

Treated sewage from Sewage Treatment Plant will be conveyed to Treated Sewage Tank
through pipelines. All the joints from piping system will be checked periodically and
carrying treated wastewater pipes will be laid in conduits wherever road crossings are
expected. Thus no leaching of treated sewage into nearby water courses shall take place.
Supervisors will be employed for overall operation & maintenance of water supply, waste

water treatment and other utility services.

Conceptual Plan Page | 20



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation
North-West Delhi

BAR SCREEN
CHAMBER

OIL AND GREASE
CHAMBER

COLLECTION CUM;
EQUILISATION
TANK

FAB TANK

TUBE SETTLING SLUDGE DRYING
TANK BED

FILTER FEED
TANK

TERTIARY
TREATMENT
(MGF,ACF)

Figure 4-Process and Instrumentation of STP technology

Parking Details

Adequate provision shall provide for vehicle parking at the project site not to disturb the
traffic and allow smooth movement at the site.

Proposed project will consist open parking. The parking space criteria and area
requirement provided are summarized in the below tables. Parking details are as per Delhi

building bye laws.

Conceptual Plan Page | 21



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

Table 14-Parking Required
(As per the EIA guidance Manual from MoEF& CC)

Parking required (for Commercial) 1 car space for every 25 m* FAR area
= 28,546.50/25
= 1,142 ECS

Parking required (for Residential) 1 tenement of 75 m? built up area
=2,79,864.48/75
= 3,732 ECS

Parking Required as per MoOEF&CC =4,874 ECS

As per the Delhi Building Bye Laws

Parking required (for Commercial) 1 ECS @ 50 Sqm of proposed FAR
=1 x 28,546.50/50
=571 ECS

Parking required (Residential) 1 ECS@ 100 Sgm of proposed area
=1x2,23,975.42/100
= 2,240 ECS

Parking required 2,811 ECS

Table 15-Parking Proposed
Total ECS Proposed 4,900 ECS

Rainwater Harvesting and Storm Water Drain
A rainwater harvesting system comprises components of various stages -transporting

rainwater through pipes or drains, filtration, and recharging the ground water through
tanks. Percolation pits will be constructed for ground water recharge.

Runoff from the first spell of rain carries a relatively large amount of pollutants from the
air and catchments surface so the system will be provided with a filtration pit consisting of
layers of sand, gravel and pebbles of relevant sizes to remove impurities from the collected

rainwater.
Need For Rainwater Harvesting

Surface water is inadequate to meet the daily demand and we have to depend on ground
water.
¢ Due to rapid urbanization, infiltration of rain water into the sub-soil has
decreased drastically and recharging of ground water has diminished.

e Rainwater harvesting prevents the flooding of low-lying areas in the site.

Rainwater Harvesting Network

Conceptual Plan Page | 22



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

Rain water harvesting pits will be constructed all around the compound wall to collect rain
water. Excess storm water will be allowed to drain into the external storm drain.

Rain water harvesting has been catered to and designed as per the guideline of CGWA.
Peak hourly rainfall has been considered as 25 mm/hr. The recharge well various dia and
depth will be constructed for recharging the water. The bottom of the recharge structure
will be kept 5 m above the existing level. At the bottom of the recharge pit, a filter media

is provided to avoid choking of the recharge bore.

The pit will be filled with rounded gravel 5 to 10 mm size. The sectional detail of the

proposed rain water recharge pit is provided in figure below

The path ways around the harvesting lines will be graded to facilitate drainage into
trenches proposed around the compound. Recharge wells/pits are envisaged along the
path of the storm water drains for rain water recharging & surplus water from the recharge

wells/pits shall be diverted to the storm water drainage network.

The collected storm water will be allowed to percolate to the sub-soil by suitably designed
percolation pits. The pits will be designed based on the soils percolation capability. The
subsoil water table is high in these areas and however harvesting pits with bores will be
provided.

Percolation pits of suitable numbers will be provided for recharge of ground water
potential. A total of 39 rain water harvesting pits will be constructed. The quantity of storm
water load for the proposed construction project is given below.

Table 16-Calculation for Strom Water Load

S. Type of Catchment's Area Run off Intensity Discharge (Run Total

No. Surface sq. m Ha. Coff. of Off) [Q=10CIA] (m’/hr)
[C] Rainfall m’/hr [Q]
(m/hr)
Building
Rooftoparea 17,208.31 1.72 0.8 25 10 xX0.8%25x1.72 344
2. Paved area 14,273.25 1.42 0.7 25 10 X0.7x25x1.42  248.5
Green area 28,546.7 2.8 0.1 25 10 x0.1x25%2.8 70
Total Storm water load calculated 662.5
®

Conceptual Plan Page | 23



Redevelopment of Staff Colony at Model Town, M/s New Delhi Municipal Corporation

North-West Delhi

Considering 15 mins (0.25) retention period 165.63
Taking the effective volumes of rainwater harvesting pits (1.5mtrs depth, 25 m?